22/06/2004 ©8:83 +441279726865 ANNE CAMPBELL PAGE ©1/12

Jun 210 2004 1:44PM Murray service ‘ No. 0647 P 2

REPAIR PARTS MANUAL.

36" - 12 H.P. RIDING MOWER

WITH GRASS COLLECTOR ATTACHMENT
MODEL A3560-120

WM/W&Z%WWJ%I 57
Z ONE YEAR LIMITED WARRANTY

Far one (1) year from date of purchase by the first consumer for residential use {thirty (30) days com-
merclal use), NOMA Outdoor Products [ncorporated wamants that it will replace frea of charge, inchid-
ing fabar, any ariginal part of any NOMA Outdoar Products incorparated product found to be difactive
by any authorized Service Dealer or the faciory, excapt the battery which is warranted for ninety (90
days from date of purchase,
This warranty does not cover engine, ranamission, transaxle or differential (thess itams ars dovered
by their manufacturer’s own wartanty). This waranly does not cover parts that have failed|due to
normal wear or pans that have faflad subjest to misuse or abuse. Transportation of the unft of part to
and from an authorized Servies Dealer or factory Is the responsibiliy of the owner.
Astap by step explanation a3 to what procedure should be followed for this warrarty is:
1.1 2 part becomes defective, contact the siore where the unit was purehased for the nahe and
address of the authorized Service Dealer nearast t3 you,
2.If you cannot looate an authorized Service Dealer, write Servics Dapartmont of NOMA Clutdoor
Producta Incorperatad for the name and addrass of the authorizad Sarvice Dealer in yolt arag or
call the Service Department at 1-9001-422-1630. )
3.Return the dafective product, along with proof of purchase to such authorized Semvies Dezler for
replasement of any defective part where coverad by s wattnly,
There is no other exprass warranty. Implied warranties, including those of merchantability ané fitnass
for a panticular purpose are limlted to ana (1} year from date of purehase. Liability for incidental ar con.
sequential damages are excludad.
Soma states da not aliow limitatiens en haw fang an implied warranty lasts, so the abave fimitatidn may
nat apply fo you. Soma states do not allew the exclusion of incidartal or consequantial dam ngee, |aa the
above exclusion may nat apply ta you. This warranty gives you spechiic legal 1 ghts, and you may have
ather rights which vary from state to state,

NOMA Outdoor Products Incorporaled Caller 8000

%
UNIT PARTS AND SERVICE -

This manual cantaing instauctions for safety, assembly and malntenance. Razd thle manual carefully and com-
plotely so that yeu will Know propar assembly, use and earo of your unkt, Also fill in and mail the tagistration card
packed with the unit. Far service other than envarad in this manual, contact an avthorized service daalar, A
nationwids pans and service organization has been establishad to provids locally available paris and service. A
list of authorized parts distributors fias been includad in this manval. When ordering repair parts, always give the
foliowing information: 1. The Part Nama; 2. The Part Numbar; 3. The Cuantity desired; 4. Tha Full {oight digit)
{ Moadai Number of the unit, The mode! number will be feund on a plate attached to the uph,

RIR

R s,

Jackson, TN 38308-8000

\i\\\\\m\mm\\m\\m

Look for this symboi, A It means - ATTENTION! BECOME ALERT! A|HAZARD
TO OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Outdoor Products Incorporated
Caliar 800G
Far? No. 312307 Jackson, TN 3840&-8000 4189

rine §7.00 Printecin U.S.A,




22/86/2004 ©8:83

Jun. 21 2004

+441279726865
1:44PM Murray service

ANNE CAMPBELL

No. 0697 P. 3

A

OPERATIONAL PRECAUTIONS

THESE INSTRUCTIONS ARE FOR YOUR PROTECTION. PLEASE READ THEM CAREFU|

LLY, A

7.

10.

11.

12

13,

14

18,

16,

Know the controls and how to stup quickly. READ
THIS OPERATOR'S MANUAL and insttuctions fur-
niished with attachmente.

Waoar safaly glusses or aye shields when assembiing

or operating riding mower.

Do not aliow children to operate the machine. De not

allew adults to operate it without proper Instnuction,

Do not carry passengers. Do net mew when childran

and others are around. Disengage pewer to biados(s)

of sttachment{s) and stop the englne white others sra
in the vicinity of the mowar,

Eattory fiuld (olactrolyts) I$ an ACID and Is extremsly

dangeraus. Do niot smoke whilz servicing the hattery,

De not service the batlery near a apen flama of spark.

Handle gasoline with zare, It I3 highly Tlammable,

A. Use approved gasaline container,

R. Nevar remove the fual cap of, or add gasoline Lo,
a2 running or hot engine, or an engine that hag
not baen atlowad to cool for several minutes af-
ter running. Never {ill the tank indoors and uk-
ways clean up spilied fuef Immadiataly.

C. Do not smoke whila filling fuel tank,

D. Do not run the engine Indoots, Opon deors If
engine must be run In garage. Exhaust fumes
contain CARBON MONOXIDE, an ODORLESS
and DEADLY GAS,

Check fuel supply befors each usa allowing spacs for

expansion as the beat of the engine and/ or sun onn

cause gasoline to axpand.

Po not oparate mower whan barefooled, Always wear

stibstantial foctweor, preferably stesi4oed shoes, Do

not wesr joose fitting cluthing that could get caught
in moving paris, :

Clear lhe work area of abjects (wire, rocks, atc,)

which might ba picked up and thrown. Check all eon«

trols for praper function.

Disengage all attachment elutches, shift 1o nautral,

and set parking brake before attempting 1o s1art tha

angina (molor). When starfing endine equipped with
a8 puil starter, stand firm and make sure your fect ara
well away from the biada(s).

Disangngs pawor to blade(s) or other attachmenis{s)

and stop the engine (motor) before feaving the opera-

tor's position. Always dismount from tha left slda,

Risengage powsr to blade(s) or other attachment(s)

and stop the engine (motor) befots making any re-

palrs or adjustments,

Disangage power to biade(s) or othar attachmeni(s)

when transperting or net In use.

Take ail possible precautlons when leaving tha ve-

hicle unattended, such as disengaging powsr 1o

blada(2} or attachment(s), lower the zitachmeni(s),

setting the parking brake, atopping the engine (mo-
lor), and removing the key.

Do not stop or start suddanly when going uphill er

downhill Mow up and dewn the face of steep slopes;

never across the faca.

Ratuce spead and exercise extreme caution on

zlopes and in sharp turns o prevent tipping or ipss

of control. Be especlally cautious when changing
direction on siopes.

17. Stay alert for holes, rocks, and roots In the terraln
and other hidden hazarde, Keep away|from drop-nif,
Never oparate your Hding mower oft Wet or slippary
grass of at a speed which couid causs s skid. Exar-
cise care when mowing around s fixed object to pre-
vant the blade(s) from striking It. Nevbr delibrrataly
run aver any forelgn object.

1B. Always digengage blade control laver before at-
tempting to ramove tha mawer from g hole or other
ohetruction.

19. Uga care when pulling loads or using| heavy aquip-
mong.

A. Usa only approvad drawbar hiteh plLuints.

B. Limit loads to those that you can s faly eontrol,

C. Dv ot turn shatply. Use care whan backing.

D. Use eounterweight(s), wheel wa|ghts or tira
chains when suggesied In attachms ni(s) metrie-
tions,

20, Watch for traffio when erossing or near roadways.

21, When using attachment(s), never direc digeharge of
material foward bystanders nor allow anyone near
the vahicle whlle In; operation.

22, Keap tha vehicle and sttachments In good operating
condition, and keep safaty devices In place and in
working eshdition.

23. Keep all nuts, boits, and screws tight to ba suys the
aquipment Is In safe working eondition.

24, Nevar store the equipment with gasoling In the tank
Inslde a building whera furnes may reach an opan
flama o spark. Allow the engine to cool before stor-
ing in any enclosure.

*5. To raduce fire hazard, keep the engine ffee of grass,
leaves or excessive grasse.

28. The vehicia and attachments shauld he stopped and
Inspected for damage after striking a fio lgn object,
and tha damage should be repatrad before restaritng
and operating the aquipmant,

27, Do not changa the engine governer settings of ovar
speed englne,

28. When ueing tha vehicle with mower, progeed as foi-
lows:
A. Mow only In daylight o in goad artifidlal light.

B, Never make a cutting helght adjustreent whila the
éhigine {(motar) is running It the operater must
dizmeunt to do g0,

C. Bhut the engina (motor) off whan removing tha
grass eatcher or unelogging chute.

D. Check the blade mounting bolts for proper tight-
ness at frequent Intervals.

28. Under normal usage, the grass catcher hag materiaj
is gubject to deterioration and wear. Chack tha bag
frequently for deterioratien and wear ahd ryplace
worn bags. Check that replacemant bags comply
with the original manufacturer's racommendations
or spaclfleations,

30. Disengage power to mowar bafore Backi ng up. Do
not mew In tevarse unless absofutely neceseary and
than only after caraful obazervation of the entire area
behind the mower.

-l

' No. 812307

PAGE ©2/12



22/66/2084 08:03

Jun. 21,2004

ANNE CAMPBELL

PAGE 83/12

+441279726865
TSP Murray service No. 0697 P, 4
OWNER'S INFORMATION
Racord the following infermation about your unit so thal yuur wilf be abie 10 provida it in gase of logs o thatt,
MODEL NUMBER: DDD D - DDDD (Entar somplete 6 dight number from model pite or unk)
PURCHASE DATE: — /. / ___ GODENO. .. SERIAL NO:
DEALER'S NAME AND ADDRESS:; .
- STATE: —.-. TELEPHONE: MV

CITY:

CONTENTS OF SHIPPING CARTON

1 » 36 In, Riding Mawar
‘- Operator'a Manual

HOW TO MEASURE SCREW S)2k
{5718 x 1% INCH)

B T G,

Repair Parts Manual

Engine Manusj

Siesrjng Wheel

- Seat

Battery

Bag of Assembly Parts Contalning:

- Ot Drain Trough

- Pivet Rod (chute deflegtor)

- Flubbsr Strap (Battery Hold-Down)
- Spring Pin {Steering Whasl)

e e TS

2 - 1/4- 20 x 5/B Ineh Max Nuts
2 - Splt Lookwashers
2 ~ 938 inch Flatwashers
1 ~ Bag of Seat Mounting Parts Gontaining:
4 - 5/16 - 18 x 3/4 inch Hex Head Screws
4 - 516 inch Split Lockwashers
4 - 11732 inch Flatwashers
1~ Bag of Grass Collector Assambly Parts Containing:
3 - Caver Hinges
1 - Laich Lavar {chute)
1 » Latch (cover)
1- Tab (chute latch lavar)
2 - Retainer Straps
2 - Rubbsr Grommels
6 - 14 x 5/8 Inch Raund Head Screws
2 - 1/4 2 3/4 inch Hex Head Screws
4-5/6 x 1 ingh Hax Head Screws
1 -518 x 1/2 inch 5/8 inch Hex Maad Screws
1-5/16 x 1/2inch Seli-Tap Scraws
& « 1/4 inzh Keps Nuts (atar washer attached)
2 - 1/4 inch Locknuts
4 - 8/16 Ineh Wide Flange Looknuts
1 - 5/16 ineh Logknut
2 - 9732 inch Flatwashers
2 - 8/16 inch Flatwashers

TOOLS BEQUIRED FOR ASSEMBLY
1« 7/16 inch Wrench (or adjustable wrench)

1

- 1/2 inch Wreneh (or adiustable wrench)

1. Mammer

Part No. 312307

- Bag of Batiery Cable Installation Parta Qentaining:

\LENGTII E—
\ |

ewtuerss || /|| ITIITIT ]
p _

A panger

This riding mower ¢an be dangerous i carglagsly

used,

ating vour riding mowar.

DO NOT carry passenders at any t

from the dizcharge ares, the undarel
dack ot any moving parts while the
running,

Reed your Dwher's Manual thoroug iy before opar-

Always wasy esfoty glasses or eys shilalds while g5-
sambling or oparating your riding mower,

Keep your hands, faat, hair and lops| elething away

hgine is

of the mower

NOTICE

For packaging purposes, the knob may

fever and tightan & securely.

For packaging purpnass, the battery may
instafled on your unit. The battery rust
your maching to be serviead. Saa tha B:
paragraph in your Operator's Manual fo)
fians,

moved from the mower cluich laver and placed in the
pans bag. Pleass screw the knob onto the mower clutch

ave bean ras

have basn

8 temaved from
attery Removal
r removal instrua-




22/06/2004 @8:03  +441279726865 ANNE GAMPBELL PAGE @4/12
Jun. 21, 2004 1:45PM Murray service No, 0697 P 5
36" RIDING MOWER MODEL A3560-120
NOTE: ALWAYS USE ORIGINAL . ALL UNNUY| ]
FQUIPMENT PARTS. Usa of serv- : ITEMS ARE NTERCHARAAR1LE
icefreplacentunt pans other than WITH OPPOSITE SIDE

original equipment parts may void
your wearranty,

Rel. Brai

D Arm on

of liem 35

j'z‘ !

~&0

S

)
87

part Mo, 812507




22/66/2004 ©8:83

Jun. 21, 2004

+441279726865

14500

Merray service

36" RIDING MOWER MODEL A3560-120

ALWAYS GIVE THE FOLLO!
1. The PART NUMBER; 2.The PART NAME;
SEND PART QRDERS A% PER INSTRUCT]

3. QUANTITY DESIRED;

DG NOT USE KEY NUMBERS WHEN ORDERING RCIAI

Al reptacerert parts will be supplied in éurrant Pl
A handling fea is applicable to small parts arders.
YOUR UNIT I$ RIGHT HAND (RH) OR LEFT HAND(LH) AS YOUR STAND BEHIND IT

ANNE CAMPBELL

WING INFORMATION WHEN ORDLRING REPAIR PARTS:
4, Tha MODEL NUMBER (e shown on Madal Plate).
ONS ON THE FRONT PAGE.

PAGE 85/12

Mo, 0697 P. ¢

R PARTS, ALWAYS USE PART NUMBERS,

rodugction colors or In a neusral color.

Key Key
Na. | PartHo.| Dascription No. | PartNe.| Desaiption
i 548731 Trough, Ol Drain 47 14991 Laeunut, Hox, 3/8-14 Thd,
2 Engina |~ Sas Footnote Relow 48 39659 | Belr Reminer
3 302579 | QGas T?nk 49 43980 | Rod, Clutch
4 47452 | Gas Line 50 | 303031 Pullay, ldler
5 41008 | Clamp, Gas Line 51 | 274517 | * Flawwmsher, 13/32 In,
6 | 305408 | Heat Shield, Muftier ] 1306 [  fdler Arm
7 46708 { Gasket, Mufflor 53 45892 | Cartiage Bok, 8/8-16(x 1-1/2 In.
8 305408 {  Mufiler 54 49276 |  Spring, Main Dnve
] Engine Pant 55 4107 | Washer, 5/8 In.
0 305407 | * Sorew, Hex Hd, 5/16-18 Thd, 58 41890 | Shoulder Bolt
1 33200 | Kay, Engine Pulley 57 22053 | Retaining Ring
12 | 120393 |~ Flatwasher, 11/32 In. 58 | 120228 |* Screw, Hex Hd, 516418 x 5/8 In.
18 271184 |  Nut, Kaps, 5/16-18 Thd, 5s 7707 | Bracket, Axle
14 | 2711901 Nut, Keps, 3/3-18 Thd, 80 14981 Locknut, Hex 5/16=18 Thd.
15 138488 | Washar, Pilot &1 138485 | Washer, Ext, Lock, 5/46 .
18 50947 | Screw, Hex Wa Tap, 5/8-16 x 1+1/4 In. 62 55511 | Ground Wire
17 50658 | Belt Guide, Blzde Drive 83 45502 | Flatwasher, 2184 |n,
18 43895 | Belt Cuide, Transm, Drive Bakt €4 | 310004| FaotPad, RH.
19 | 304330 Pulley Engina 65 | 310003 | FootPad, LH,
20 302445 | Tube Shift -1 310300 |  Main Frame
21 120383 | * Lockwasher, Split, 7/16-In. g7 415291 Locknut, 8/8-16 Thd,
22 123567 [ Serow, Hex Md, 7/16-20x 1 In, 68 54808 | Retaliner, Wite
23 | 302283 | Shift Laver &5 20507 [ Shoulder Boft
24 | 304438} Knob, Gaat Shift 70 54723 | Bracket, Brake Red
25 bB2E65 | Serew, Nylock, 1/4-26 x 3/4 In. 71 310188 ( Rod, Brake
28 57157 | Washer 72 | 202600 | Sheft, Brake-Olutch Pedal
27 56472 1 Deflector 78 | 121222 [* Pin, Coner, 3/32 x 3/4|In,
28 57480 |  Shift Bracket 74 53979 Rubber Pad, Brake Pedal
29 137185 |* Cotter Pin, /8% 1 In. 75 | 302603 | Brake Padal Assembly
30 41105 | Whesl 76 50562 | Spring, Clutch Pedal
31 24187 | Valve Stem 77 20864 | Retalning Ring
32 44108 | Tire 78 | 202801 | Spacer
33 39628 | Key, 316 x 316X 2-1/2 In. 79 | 1202381 Jam Nut, Mex, 1/2-13 Thd.
34 180112 |~ Scraw, Hex Hd, 5/16-18 x 2.3/4 In, 80 309235 | Fastner, Ratchet
36 {Transaxle {4 Foote 4360-5 Speed -3 ANS4A10 ) Serew, Hex Md, 1/4-20
38 35410 | Spring, Brake Raturp. 82 85024 | Wira Retainer
37 642 | Flatwasher, 3/4 In, 88 | 3029687 | Speed Reducer
38 | 36626 | E-Ring 84 35287 | Serow, #6432 x /8 n,
39 40364 | Hub Cap Bs 57479 | Spacer
40 42815 | Flatwasher, 3/4 In. 88 87479 | Engine Pulley Spacer
41 35408 |  Scraw, Hex Wa Tap. 5/16-18 x 54 In. a7 12562 rator's Menua!, Engllsh
42 | 122017 |* Screw, Hex Hd, 5/16-18 X 1 In. {Not Hiustrated)
43 | 809770 Bracket, Stabilizer 88 § 812307 Parls Manual, English (Net llustrated)
44 54758 ¢ V-Beh
45 302745 | Pulley, Transaxje
46 3021 | Key, Woodruff, #606

{*) Standard Hardware herns - May Be Purchased Loeally
{~) Contact Engine Manutacturer's autherized service dealar
{A) Contact Tecumseh/Peetless authorized service dealer for

Part Ne. 212507

(See Engine Manual) for patls and warranty.
paris and warranty




22/06/2884 ©8:83 +441279726865 ANNE CAMPBELL PAGE ©6/12

Jun. 210 2004 1:45PN Murray service No. 0697 P 7

36" RIDING MOWER MODEL A3560-120

NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS. Usp of nen.
icefreplacement parts othsr than
original equipmant patts may void
yout wasranty,

Ref, item 66
Page &

29
a9
40

30

- g rond R .

WitH OPPOSITE SIDE

Part No. §12807




22/86/2084 ©8:83 +441273726865 ANNE CAMPBELL PAGE @7/12

Jun, 210 2004 1:45PM Murray service No. 0697 P, 8
36" RIDING MOWER MODEL A3560-120
Key Key
No. ¢ PartNo. | Desecription No. | PartNo.| Deseription
1 57215 | Scraw, Plarlite, 51459 x W4 In. A2 301288 | Braokat, Dack Guide
2 48704 | Gas Cap 48 57444 1  Tie Wira
3 49050 | Screw, Plastita, 1/4-10 x 344 In. 50 57569 [ Retainer, Wire
4 7822 | Mood &1 430861 | Bracket, Deck Guide| Suppoit
5 85021 | Edging, Hood 52 39573 |  Serew, Hex Hd, Lok, 3/8-24 % 1 In.
5 54885 | Pad, Vibration §2 | 995346 [* Sorew, Tapiite, 1/4-20 x 1/2 In,
7 138538 | Washer, Int. Lack 54 3808 | Fendar
8 53446 | Pin, Hood Lateh 85 | 446283 |* Flatwasher, 38 In,
9 120383 [* Flatwasher, 11/32 In. B6 | 304245] Sector Gear
10 120804 |* Flatwashar, 13/32.16 x 1 In. 57 44011 {  Showlder Bolt, Soctol Gear
11 8482 | Shaulder Bolt 58 54902 | Beating, Steering
12 57168 | Latoh, Heod . 59 44009 | Pinion Gear
13 B535 | Bracket, Griile Support, B.H. &0 310201 [ Conssle
14 1498 | Locknut, Hex, 5/16-18 Thd, 61 44008 [  Shafl, Steeting
15 1499 ¢ Locknut, 3/8-16 Thd. 62 1802 | Locknut, Hex
16 56227 | Grille 63 36287 | Scrow, Taplite, #8-2 % 3/8 In.
7 8533 | Bracket, Gtille Suppart, LLH. | 64 39492 | Rstaining Ring
18 120223 [* Sorew, Hex Md, 3/8-16 x 1 In. 65 50117 | Lever, Throttle Control
19 120228 [* Screw, Hax Hd, 5M8-12x 5/8 In. g6 45174 | Wide Flange Locknut]
20 50720 | Shoulder Balt, Axlé Pivat 87 8288} Dash
21 122201 |* Screw, Mex Md, 3/8-16 x 2-3/4 In. 68 456878 | Spiing Pin, 1/4% 2 In.
22 §140 | Brackat, Dack Hangar 2] 120854 | * Screw, Mex Hd, 1/4-20 x 6/2 in.
23 302088 | Spring Covers 70 8147 Bracket, Support Fuel Tank
24 56180 { Drag Link 71 309251 Steering Wheel
25 124825 | Nut. Hex, 3/8-24 Thd. 72 50607 | Knah, Throttle Conten| Lover
26 21275 | Ball Joint 78 | 307022] Decal, Lower Dash
27 36625 | E-Ring 74 2748721 Seraw, Hex Hd, 1/4-20 X 5/8 In.
75 8261 | Bulkhead Assambly

28 454565 | Roli Pin
29 48447 | Amm, Steering
30 50546 | Beating, Spindle

76 122007 | * Screw, Hex Hd, 5/18-18 x 34 In.
77 | 120838 Lockwasher, Spiit, 516 In.

31 58400 | Front Axle Assembiy 78 | 304781 | Plate, Seat
32 58262 | Bracket, Front Axle Support 79 20507 | Shoulder Bolt
82 | 102667 | Spindia, Left 80 | #1482} Praes Clip
34 642 [ Flatwasher, 3/4 In. 81 | 304316 | Seat
35 40394 | Hub Cap a2 57547 | Switch, Sast
36 35829 | Wheel wBearing B2 | 180505| Screw, 1/4-20X3/8In
37 24167 | Valve Stem 84 56220 [ Spring Seat
38 39979 | Bearing 85 1341 | Clip, Seat Spring
39 301140 | Tire a6 8521 | Cover, Console, Rear
40 1203689 |* Nut, Hex, 8/8-24 Thd, 87 122145 | * Screw, Hex Hd, 3/8-14 x 1+1/4 In.
41 120382 |* Lockwashar, Spiit, 3/8 In. 88 55536 | Pad, Foam Console Bulkhead
42 | 302891 | Tie Rod | 89 58273 |  Locknut, Flange, 5/16-18 Thd.
43 302668 | Spindle, Right 90 56030 Screw, Hex Hd, 5/18-18 x 3/4 In.
24 2483 | Spring Washer 81 55834 | Pad, Foam BH.
45 | 274854 | Locknut, Hox, 1/2:20 The. 82 | 55832 Pad, Foam Top

93 55833 [ Pad, Foam L.H.

46 43930 | Upstop Bolt
47 | 122017 [* Screw, Hex Hd, 5/16-18x 1 In.

{*) Standard Hardwara tems - May Be Purchased Locally

Part Na. 312307




22/06/2604 B8:83 +441279726865 ANNE CAMPBELL PAGE ©8/12

Jun 21 2004 1:46PM  Murray service No 0697 7. 9
36" RIDING MOQWER MODEL A3560-120

NOTE: ALWAYS USE QORIGINAL
EQUIPMENT PARTS. Use of sarv-
lce/replacement parts other than
ofiginal equlpment parls may void
yaur warranty.

Farl No. 3312307



ANNE CAMPBELL

PAGE @9/12

22/06/2004 08:03 +441279726865
Jun. 21, 2004 1:46PM  Murray service No. 0697 P. 10
36" RIDING MOWER MODEL A3560-120
Koy . L Key
No. } PatiNo, Deseription No. Part No. Description
1 47816 Pin, Clavia 47 57326 Clutch Cabla
2 56180 Pin, Hair 48 57818 Chute Guard
3 57340 Pivet Bracket 49 1288 Retainer, Cable
4 1438 Locknut, 5/16-18 Thd, 50 57322 Shoulder Bolt
5 57196 | Pin, Pivat 51 46478 | Grip, Cluich Leve
6 20864. | “E"Ring - 52 55767 | Spriny, Discharga|Chute
7 57327 Lift Support Plate 53 57317 | Rod, Pivot
8 120228 [~ Scraw, Hex 5/16-18 x 5/8 In. 54 57360 Bracket, Pivot
9 120308 Flatwashar, 11732 In. 55 122040 |[* Screw, Hex 516-18 X 1-1/2 In.
10 | 202833 | BeltGuard, LH. Pulley 56 120396 | Washar, Flat
11 306273 Brake Pad 57 57329 Clutch Lavar
12 1502 Locknut, 1/4-20 Thd. 58 120366 |* Washer, Fiat 546 In, 1.D.
13 303247 Blade Brake Assy, (Incl. Nos. 11 & 16) 54 57371 Spring
14 120834 " Scraw, Hax 5/16-18 x 1/2 In. 60 B7318 Retainer, Balt
18 300315 Red, Brake Relsass 61 57337 Quandrant
1% 135624 Rivet, Brake Pad g2 4280 Pin, Hait
17 6424 Quill Assy, (Incl. Nos. 18-26) 63 122017 Serew, Hex Hd 5/16-18x 1 In,
18 1282 | Locknut, Flange 7/16-20 Thd. 64 45171 |* Locknut, Wide Flange 3/8-16 Thd.
19 58365 Spectal Washar 65 44108 Nut, Hex Wide Flanga 5/16-18 Thd.
20 56380 Pulley 66 300178 Bracket, Idler
21 61442 Spacar, Quill 67 180677 |* Screw, Hax Wide Flange 5/16-18 The.
22 45562 Bearing . 68 305467 Mower Deck
23 L0818 Speoer, Tube 69 300345 (* Scraw, Hex 3/18-18 x 1-3/8 In.
24 58647 | Quill 70 56821 Biade
25 60e1&e Dust Shiald 71 2483 Formad Washer
206 56425 Sadala & Shaft Assy. 72 39573 | Screw, Hex 3/8-24x 1 In,
27 121222 |* Cotter Pin, 3/22 x 34 in. 73 57444 Wite Tie
28 49320 | Supper, Cable Pujley 74 51885 | Suppon, Pivet tube
28 49352 Pin, Clevis 278 x 1 In. 75 39522 £in, Clavis
a0 36208 Puitay, Nylon 76 9405 | Clovis, Liit Qable
31 302289 V-Belt i 300341 Lift, Cabla
3z 271166 Nut, Keps #10-24 T, 78 120372 |* Nut, Square 1/4-20(Thd.
33 57476 | Swich 79 305881 Pivot Tube Assembly
34 150943 Screw, Pan #1024 x 5/8 In. a0 271184  |* Nut, Keps 5/16-18 Thd,
a5 57588 | Wira Assembly a1 57314 1 Skid Bar
46 57325 Cairlage Bolt, 2/8-16x 2 In. 82 126216 |* Carrigge Bol, 516-18 x 374 In,
37 303030 Pullay, (dler 8% 56924 Grip, Helght Adijust Lever
38 121854 |* Serew, Hex 1/4-20 X 2 In. 84 300788 Height Adjust Lewer
ag 1346 Retainar, Belt 85 57324 Screw, Latch
40 200491 Idter Arm Assy, {Incl, Nas, 11 & 44) 88 995438 Scraw, Taptite 1/4-20 % 5/8 In.
41 as41a | Sprin 87 57419 | Spring
42 1489 Locknut, 5/8-16 Thd. B8 02584 Whesl, Deek
43 300180 ShoulderBolt . . ! 89 23763 1 Wheal Axle
44 41691 Rivat, Brake Pag . O 50634 Serew, Hex Wa Tap 5/16-18 x 7/8 In,
45 | 996416 |* Flatwasher, 3/8 In. B 271172 | Nut, Keps 1/4-20 Thel,
46 300683 Spiting, Clutth L

("} Standard Hardware lbems - May Be Purchased Locally

Part No. 312307




22/06/2884 88:83

Jun 21,2004

+441279726865
T:46PM Murray service

36" RIDING MOWER MODEI, A3560«120

ANNE G

AMPBELL

No. 0697

PAGE 10/12

PN

NOTE: ALWAYS

Deck Switch "’y’o

RED/WHITE

-,

RED

ITEMS ARE INTER

WITH OPPOSITE

\ o =RLACK

BLACK ——

17

USE ORIGINAL EQUIPMENT PARTS,

Use of service/replacement parts other than erlginal equip-
ment parte may void your warranty.

WIRING DIAGRAM

witing diagram.

We racommand that urlese yau ere fully

quaiified o make rapairs on tha
gystam on this unit, you take it 1o o
tant ropairman for 2uch wark or ad|

If wiring is incorrectly hooked up, enging

elecirical system can bs damaged.

ALL UNNUMEERED
ﬁHANGAE LE

This dlagram is designed to be used a3 2

SIDE

ctrical
compe-
ueiments, .

Key Key
No. | PartNo.)] Deseription No. | PariNo, | Deguriplion
1 54888 | Wira Retainer 16 | 414821 Wite Clip, Press
2 | 300626 | Key, lgnition 17 §7588 1 Wire Assembly, Dack Switch
3 48140 | Lockaut (Switch Part) 18 3002201 Switch, Lociloou:
4 | 138857 | Lodkwasher (Switch Part) 19 | 995346 [ Scraw, Tapiite, 1/4-20 x 1/2 In.
5 300687 | Switch, lanition 20 52670 | Lens, Headlight
6 302041 | Fuse 21 3026101 Bracket, Switch Mounting
7 | 57642 | Wire Hamess Assembly 22 | 187745 | * Screw, Hex Hd, 1/4-20 x 8/4 n.
8 | 309862 | Strap, Rubhar Battery Hold Dowr 23 62572 ] Bulb, Headlight
9 52571 | Bezel, Headlight 24 1602 | Lockmn, Hex, 1/4-20 Thd,
10 b0G68 | Sorew, Hex We Hd, #10-14 x 122 In, 25 53716 Solenoid
11 56183 | Lead Wire, Headlight 26 | 138488 | * Washer, Shakeproof, 516 Jn
12 55511 | Ground Wire 27 120368 | Locknut, Hex, 5/18-24 Thd.
13 271172 | Nuit, Keps, 1/4:20 Thd. 28 Engine Pant
14 | 802267 | Battery
15 120854 1> Screw, Hax Hd, 1/4-20 x 5/8 In,

{*) Standard Hardwara ttams ~ May Be Purchassd Locally

10

art No. 312307




22/06/2604 ©8: 083 +441279726865 ANNE CAMPBELL PAGE 11/12

Jun 212004 TGP Murrey service No. 0697 2. 12
39" RIDING MOWER MODEL A3560-120 - ‘ |

ALL
e KR IN EREHANAABLE wzus‘kﬁe”&'%k#‘?éﬁﬁﬁ'&nm
. WITH OPPOSITE SIDE ' WITH OPPRSITE &IDE

F
|
5!
NOTE: ALWAYS USE ORIGINAL EQUIPMENT FARTS.
Use of servicesreptacement parts othier than original equip-
mant parts may void your warranty.
Key Key
No. | PartNo. | Description No. | PartMo. | Deecription
1 57084 |  Soraw, S FlHd, No, 10-24 X 5/8 In. 18 58208 | Bag
2 12348 Latch, Baggar 18 120388 | * Fletwasher, 3/98 In
a 120392 | * Flatwashet, 11/32 In. 20 180020 | * Serew, Hex Hd, 1/4120 x 374 In,
4 308944 Cover - 21 57786 Chute, Transition
5 180078 | * Scrow, 541618 x 5/8 In, 22 35487 Scrow, Taptite, 5/16-18 x 1/2 In,
8 1498 Locknut, 5/18-18 Thd. 23 58320 Lever, Latch
7 56686 Serew, S1 Rd Hd, 1/4-20 % 5/8 In. 24 306489 Deeal, Trangition Chute
2 271172 | * Nut, Keps, 1/4-20 Thd. 25 42048 Teak
3 300278 Hinge, Gover 26 180079 | * Screw, Hex Hd, 5/18-18 x 1 In,
10 300624 Retainer Strap 27 1347 Brackst Assy, Support Mount, R.H.
1 1253 Support Assambly 28 58273 Lockiit, Wide Flangs, 5/16-18 Thd,
12 271186 Nut, Keps, No. 10-24 29 1349 Bracket Assy, Suppprt Mount, LH,
12 1501 Flatwasher, 13/84 in, ‘ 30 306490 Deoal, Cover
14 300116 Screen 391 306YIL Btads, High Lift
15 57626 Flatwasher, 9/32 In. 32 1502 | ° Locknut, 1/4-20 Tha,
16 57506 Rubber Grommet 33 a1z1e Grass Catcher Mantral (French)
17 5/66/ Upper 1ube Assembly 34 306088 Grass Gatcher Manyal (English)

(*) Standard Hardwara tams - May Ba Purehasad Loenily

Part No. 312307 11




22/%5/26@4 98: 083 +441279726865 ANNE CAMPBELL PAGE 12/12
un. 21, 2004 1:46PM  Murray service No. 0697 P 13
ACCESSORIES
Contact the dealer where your tractor was purchaged for the available acoessories. If you
are unable to contact the dealer, write 10 the address on the front cover of this ﬂanual.
— - —— VS —
Rear Engihe Ridar
Modal Daseription
5708-16 Bagger - Fite 82" Side Discharge
B708-17 Bagger - Fits 38" Side Dischargs
5§708-02 Front Welght Box « holds 39 ibs.
564816 Lawr Swagpor w/dump Releasa
. Lawn Tractor
Madel Dauextption
£708-22 Bagger - Fite 30" Side Diecharge
570813 Bagger - Fits 36" 38", 39" & 45~ Sidle Dissharga
§705-04 56" Twe-Stage Snowblower - Fits 33", 48", 38", & 45" Sida Pischage
E8E1-08 42" Snowblade - Fite 38", 368", 397, & 45"
5592-00 Tire Chains - 18” & 6.50"
5ERE-00 Tire Ghaing - 18" X .50 & 20" x 8
B&72.01 Wheel Weights - Front - 1 pr. w/mig. hew, - Fits 15" tires
5673-02 Wheel Weights - Hear » 1 pr. wimtd. hw, - Fits 167 & 20" fites
570008 Front Weights - Fits 80" & 92" Side Dischatge
564818 Lawn Sweeper w/dump Releasg
Garden Trach Light G d i
araen 1 racior -
Madel Besctiption or - Light Ground Engaging
5708-13 Bagger - Fite 36", 38*, 39", & 45" Sida Discharge
570504 38" Two - Stage Snowblower - Fits 36", 28", 30", & 45"
588106 42" Snowblade - Fits 36", 83%, 89, 3 45"
5672-01 Whoal Weights - Front 7 pr. wimtg. hew, - Fits 15" firgs
567302 Wheel Weights - Rear - 1 pr. w/mtg. hdw. - Fits 18" & 20" tires
padE-18 Lawn Swespar W/dump Release
EE6T02 Sleeve Hitch ~ wiifi bar - Fiks 457
5668-01 Adapror (sleeve hitch) for usa w/28" tires
570800 Tire Ghains - 267 % 10°
£671-00 Tire Chaina - 28" x 8.50"
87202 Whaal Weights - Front - 1 pr. w/mitg. how, Fits 18" tires
5673-00 Wheat Weighte - Rear - 1 pr, wimtg. hdw, Fits 23" tires
H674-01* 10" Ona Bottam Moldboard Plow
567501 Gultivator - 7 row - Ad). 8" - 42" width
§675-01¢ Disc Harow = 8" & 11* dise - Adj. width & disc angla
587702 Tillet - 5 H.P. Self-Poweared - 28 width
- R
Madel Rescription Four Wheel Steer
5708-14 Bagger - Fits 40" & 48" Side Distharge
£705-D5 42" One-Stage Snowblower - Fits 40° & 46"
5661-07 48" Snowblade - Fits 40" & 46"
5700-04 FRear Weight Box for 40° & 467
564816 Lawn Sweeper widump Releasa
57068-00 Tire Chaina 20" x 10
2671-00 Tlre Chains 23" x 9.5Q"
587202 Whee! Waights » Frant - 1 pr. wimig, haw, Fits 16" fires
5673-00 Wheel Weights - Bsar - 1 pr. w/mtg, hdw, Fits 23" tiree
5672-01 Whee! Waights - Front - 1 pr. w/mtg, haw.  Fite 157 fires
5673-02 Whee! Weights - Rear - 1 pr. w/mtg. how. Flts 18' & 20" tires
A — T e e ye———
Four Wheel Steer Qarden Tractor
Medel Daseription
G867-04 Sleeve Hitch - whilt bar Fits 467
5674-017 10" One Battarn Moldboard Plow
5675-01* Cultivator - 7 row - Adj, 6" « 42" width
6676-01" Disc Harrow 8" & 11* Dise. Ad). width & dise angle
5677-02 Tilar 5 H.P. Seif-Powered - 28" witith
5648-16 Lawn Swesper widump Release
*Roquirss & eloeve hitch
12




